Intertek

TEST REPORT

Number NGBT04473420

= No Comment

M

M

M #

F = Fail

Conclusion:

Appearance After Wash Color Fastness To Washing Bursting Strength As Received Stretch and Recovery - Knits

Note : M = Commercially AcceptableN/A = Not Applicable

Prepared And Checked By: For Intertek Testing Services Ltd.,Ningbo

WW SA

Winni Wu Senior Operation Manager

Intertek Testing Services Ltd., Shanghai Ningbo Branch 5/F No. 6 Building, Lingyun Industry Park, No.1177 Lingyun Road, Ningbo National Hi-Tech Zone, Ningbo, China

上海天祥質量技術服務有限公司寧波分公司 _{寧波市國家高新區凌雲路1177號凌雲產業面6號棲5層}。郵政編碼: 315000 Tel:+ 86 574 88183650 Fax:+ 86 574 88183680 E-mail:textile.ningbo@intertek.com Attention is drawn to the terms and conditions printed overleaf.

Page 2 Of 4

上海天祥質量技術服務有限公司寧波分公司 號法重產業團6號樓5層。郵政編碼: 315000 el:+86.574 88183650 Fax:+86.574 88183680 E-mail:textile.ningbo@intertek.com Attention is drawn to the terms and conditions printed ov

1993

Intertek Testing Services Ltd., Shanghai Ningbo Branch 5/F No. 6 Building, Lingyun Industry Park, No.1177 Lingyun Road, Ningbo National Hi-Tech Zone, Ningbo, China

BUISTING STIELIGUI AS RECEIVED (ASTA DS 100/05)	
Specimen 1 51 0 5 1 10 10 10 10 10 10 10 10 10 10 10 10 1	Over 80.01b/in ²⁰ S ²¹ S ² S ² S ²
Specimen 2 5 5 10 sun work who owned at a	Over 80.0lb/in2 2 0 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2
Specimen 3 10 5 10 5th 20 the out out out	Over 80.01b/in ² 8 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2
Specimen 4 and des in shines changed way	Over 80.01b/in2 4 6 6 8 6 6 14 6 5 6 8 6 6
Specimen 5 the should show a should be should be should be a should be a shoul	Over 80,0lb/in2 2 2 at at a a a a a a a
Specimen 6 State State State State	Over 80.016/in2 2 6 24 5 5 5 5 5 2 2 2 2
Specimen The State we want the strengthere	Over 80.01b/in2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2
Specimen 8 51 No Strange 10 Strange	Over 80.0lb/in ² so at so so at so at a so
Specimen 9 15 10 5th and the state of the state of	Over 80.0lb/in21 5 St 30 19 60 8 6 6 6 5
Specimen 10	Over 80.0lb/in ²
Average	Over 80.01b/in ²⁺ 1 1 1 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2
The state of the s	and an

Bursting Strength As Received (ASTM D3786/D3786M-2013, Muller

Color Change Color Staining -Acetate -Cotton -Nylon -Rolyester -Acrylic -Wool	5
Color Staining -Acetate -Cotton Nylon -Rolyester -Acrylic -Wool	1.
-Acetate a phi the 53 get not 58 get the 59 4	.5 6
-Cotton to a shi the so she had the she had 4	5 /
"Nylon on a set of a such a set of st	.5
-Rolyester of the we will the sub and of set of 4	.5
-Acrylic the to the of the set the set of set of	.5
Color Staining -Acetate -Cotton -Nylon -Rolyester -Acrylic -Wool -Wool -Acetate 	.5 .P

Color Fastness To Washing (45 Minutes Mechanical Wash At 105°F In 0.15% AATCC WOB Detergent Solution With 50 Steel Balls)?

The General Appearance Of The Washed Sample Was Acceptable.

After One Wash Color Change Of The Blue Color

Observation :

Intertek

Tests Conducted (As Requested By The Applicant) Appearance After Wash (Machine Wash At 105°F, Normal Cycle With Dummy Load To 1.8 kg, In AATCC Detergent Solution, Followed By Line Dry):

4.5

TEST REPORT

NGBT04473420 Number :

Intertek

TEST REPORT

4

Number : NGBT04473420

Tests Conducted (As Requested By The Applicant)

- Stretch And Recovery (ASTM D2594-04(2012)):
 - The Average Percentage Of Fabric Growth After 60 seconds Recovery From (I) 2-Hour Extension. 5.8% Wales 8.0% Courses. The Average Percentage Of Fabric Growth After 1 Hour Recovery From (II) 2-Hour Extension. 4.8% Wales 5.4% Courses The Average Percentage Of Fabric Stretch After Cycling Under 5 lbs Loading, (III) 22.4% Wales 60.0% Courses Remark : Distance Between Benchmark = 125mm
 - Remark : Distance Between Benchmark 125 min Specimen Stretch Percentage Point For Fabric Growth, 15% In Wales Direction & 30% In Courses Direction.

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insolar as is expressive contained in the terms and conditions governing Intertek's provision of services to you. Thereke makes no warranties or representations either express or implied with respect to this report save contained in the terms and conditions governing Intertek's provision of services to you. Therefore makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent gross negligence or wilful misconduct.

> Intertek Testing Services Ltd., Shanghai Ningbo Branch 5/F No. 6 Building, Lingyun Industry Park, No. 1177 Lingyun Road, Ningbo National Hi-Tech Zone, Ningbo, China